
PAGE 1 OF 7

         

 IMPORTANT: PLEASE READ COMPLETE INSTRUCTION SHEET PRIOR TO ASSEMBLY!  

 Identify all parts packed in carton against the parts list. Remove all protective
 materials, place parts on a nonabrasive surface to avoid scratching. If any parts
 are missing or damaged, DO NOT attempt to assemble. Please contact our
 customer service center (Monday-Friday 9:00 a.m.-5:00 p.m.CST) at
 1-866-538-7735 (fax: 952-946-0031), e-mail: custserv@homecasual.net or
 visit our website at www.homecasual.net.                                 

         SONOMA 3 PERSON SWING



PAGE 2 OF 7

DO NOT ATTEMPT TO ASSEMBLE THE SWING IF ANY PARTS ARE MISSING
OR DAMAGED.

O

P

Q

R

S

T

U

V

W

X

Y

Z

N

LEG 1 CANOPY COVER

TOP SUPPORT 1

TOP SUPPORT 2

LONG STRAIGHT BAR

SHORT STRAIGHT BAR

CUSHION

METAL SPRING

LARGE PEG

SMALL PEG

TOUCH-UP PAINT
BOTTLE

FINIAL

ROOF PIECE

LEG 2

LEG 3

LEG 4

RAILING 1

RAILING 2

RAILING 3

SUPPORT BAR 1

BEAM

SUPPORT BAR 2

BACK

SEAT

      ARMREST 1
 (right side when sitting)

      ARMREST 2
(left side when sitting)

1 1

11

1

1

1

2

2

2

2

2

2

2

2

2

1

1

1

1

4

4

4

1

1

1

PARTS LIST DESCRIPTION QTY PARTS LIST DESCRIPTION QTY

A
RIGHT FRONT

LEFT FRONT

RIGHT REAR

LEFT REAR

TOP SIDE

TOP FRONT/BACK

B

C

D

E

F

G

H

I

J

K

L

M

SIDE BOTTOM



b(M8X20mm)
(NOTE: The section of
Railing 1 that has one
bar attaches to Leg 2 (B). 

b(M8X20mm)

PAGE 3 OF 7 

Leg 4 (D)

Leg 2 (B)

HARDWARE KITS

a j

k

l

m

n

o

p

b

c

d

e

f

g

h

BOLT(M6x35mm) 12 12

8

12

50

12

8

1

36

4

6

4

24

54

4

BOLT(M8x20mm)

BOLT(M8x30mm)

BOLT(M8x35mm)

BOLT(M8x75mm)

SMALL METAL
WASHER

LARGE METAL
WASHER

PLASTIC WASHER

SMALL NUT (M6)

LARGE NUT (M8)

SMALL PLASTIC
BOLT CAP (M6)

LARGE PLASTIC
BOLT CAP (M8)

SMALL PLASTIC
NUT CAP (M6)

LARGE PLASTIC
NUT CAP (M8)

HEX WRENCH

  DO NOT ATTEMPT TO ASSEMBLE THE GAZEBO SWING IF HARDWARE KITS ARE 
  MISSING OR DAMAGED.

A minimum of two people are required to properly assemble
this gazebo swing.

1. GAZEBO SWING FRAME ASSEMBLY

Step1
Attach Railing 3 (G) to Leg 2 (B) with Bolt M8x20mm (b) and
the Large Metal Washers (g).
Repeat this step for Leg 4 (D) assembly for other side of Railing 3 (G).

Step 2
Attach Railing 1 (E) to Leg 2 (B) with Bolt M8x20mm (b) and
Large Metal Washers (g).
Repeat this step for Leg 4 (D) assembly for the other side 
of Railing 1 (E). 

Step 3
Repeat steps 1 & 2 for attaching Railing 3 (G) and Railing 1
(E) to Leg 1 (A) and Leg 3 (C).

i 4LOCK WASHER

q 1HEX WRENCH

STEP 1 & 2



LEG2(B)
LEG4(D)

LEG3(C)

LEG1(A)

b-(M8X20mm)

c-(M8X30mm)
lock washer 

b-(M8X20mm)

b-(M8X20mm)

g

PAGE 4 OF 7

RAILING 2(F)

Step 4
Attach Railing 2 (F) to Leg 2 (B) with Bolt M8x20 (b) and Large Metal Washer (g). 
Repeat Leg 1 (A) assembly for the other side of Railing 2 (F). 

Step 5
Attach Beam(I) to Railing 1 (E) with Bolt M8x30 (c) and Large Nut (k) in order of: Bolt M8x30mm (c),
Larger Metal Washer (g), Beam (I), Railing 1 (E), Lock washer (I), Large Nut (k).

Repeat the beam assembly for the other side of Railing 1.

Step 6
Repeat step 5, assembly of Railing 2 (F) to Leg 4 (D) and Leg 3 (C).

Step 7
Attach Support Bar 1 (H) to Leg 4 (D) with Bolt M8x20mm (b) and Large Metal Washer (g).
Repeat this step for Leg 3 (C) . MAKE SURE THE SLOT FACES UP.

Step 8
Attach Support Bar 2 (J) to Leg 2 (B) with Bolt M8x20mm (b) and Large Metal Washer (g).
Repeat this step for Railing 2 (F) assembly for the other side of Support Bar 2 (J).

Step 9
Repeat step 8, assemble Support Bar 2 (J) to the remaining Legs and Railing 2 (F).

Step 10
Tighten all bolts and nuts with Hex Wrench. Cover all bolts and nuts with plastic bolt and nut caps.

Step 7

Step 5

Step 8



a-(M6X35mm)

small nut 

PAGE 5 OF 7

2. TOP FRAME ASSEMBLY
Step 1
Insert Top Support 1 (P) into the long slot of Roof Piece (Q). Attach the Top Support 1 (P) to the long 
slot of Roof Piece (Q) with Bolt M6x35mm (a) and Small Nut (j) in order of: Bolt M6x35mm (a), Small 
Metal Washer (f), hole in Roof Piece and Top Support 1, Small Metal Washer (f), Small Nut (j).
Repeat this step for remaining Roof Piece (Q) assembly for the other end of Top Support 1 (P).

Step 2
Insert Top Support 2 (R) into short slot of Roof Piece (Q). Attach Top Support 2 (R) to the short slot of
Roof Piece (Q) with Bolt M6x35mm (a) and Small Nut (j) in order of: Bolt M6x35mm (a), Small Metal
Washer (f), hole in Roof Piece and Top Support 2, Small Metal Washer (f), Small Nut (j).
Repeat Top Support (R) assembly for the other end of Roof Piece (Q).

Step 3
Tighten all bolts and nuts with Hex Wrench. Cover all bolts with plastic bolt caps and plastic nut caps 
provided.

Step 4
With the help of another person, attach the top frame to the gazebo frame.

3. ASSEMBLE THE CANOPY COVER

Step 1
Attach the Canopy Cover (O) to Legs with Finial (Z) in the order of Finial (Z),
Canopy Cover (O), Leg.

Step 2
Attach the border of the Canopy cover to the frame by wrapping velcro ends 
around the frame pole. Make sure to level off the surface of fabric by 
smoothing the fabric as you attach.

Step 1

Step 2



V

T S

d-(M8X35mm)

d-(M8X35mm)

e-(M8X75mm)

large nut

plastic washer

PAGE 6 OF 7

4. SEAT AND BACK ASSEMBLY

Step 1
Attach Seat (L) to Armrests (M & N) with Bolt M8x75mm (e) and Large Nut (k) in the order of Bolt
M8x75mm (e), Large Metal Washer (g), bottom hole of Armrest, hole of the Seat (L), Large Metal
Washer (g) and Large Nut (k).  

Step 2
Attach Back (K) to the Armrest (M & N) with Bolts M8x35mm (d) in order of Bolt M8x35mm (d),
Larger Metal Washer (g) the lower hole of Back (K), Armrest.

Step 3
Attach Back (K) to Armrest (M & N) with Large Peg (W) in order of Large Peg (W), Armrest (M & N), 
and the upper hole of the Back (K).

Step 4
Attach Long Straight Bar (S) to Rear of Armrest with Bolts M8x35mm (d) in order of Bolt M8x35mm (d), 
LargeMetal Washer (g), Long Straight Bar (S), Plastic Washer (h), and Armrest.

Step 1

Step 2
Step 3

Step 4



Step 5
Attach Short Straight Bar (T) to front of Armrest with bolts M8x30mm (c) in order of Bolt M8x30mm (c), Large
Metal Washer (g), Short Straight Bar (T), Plastic Washer (h) and Armrest.

Step 6
Connect Metal Springs (V) to Straight Bars (S & T).

Step 7
Tighten all bolts and nuts with Hex Wrench.  Cover all bolts and nuts with plastic bolt and nut caps provided.

5. SWING ASSEMBLY 

Step 1
Attach the Seat and Back Assembly to Beam (I) using Metal Springs (V).

Step 2
Place Cushion (U) on the Seat and Back.  Attach the border of the Cushion to the Seat and the Back by
wrapping the velcro ends around the tube frame of the Seat and Back.

6. HOW TO FOLD DOWN THE SWING BACK

Loosen the Large Peg (W), gently lower the Back until it reclines. Attach the Back Assembly to Support Bar 1 (H)
using the Small Peg (X).

Keep the Touch Up Paint Bottle (Y) for future use.

Your Gazebo Swing is now ready to use.

Thank you for choosing a Home Casual product!

PAGE 7 OF 7

Helpful Hint: When small or large pegs are not in use, please attach to swing frame to avoid misplacing them.


